o & IS5 I R
A NP ST ¥ Y &
eSOl jo S WO WO
o DTS (R Ehio-st0 Gesipdond . *
N § B : ) i h . b .
Ry Ty L T g R
& e 4 N " i _/./v .

<

iR d
¥ o

< & :
& D




MAIN FRAME ASSEMBLY

REF# PART # DESCRIPTION WTAB.
1 O] . .
2 ON-12 IMER - [EVELT
28 CS13128 BOLT- 1" X3 1/2 LG, GR. §
LN LOCKNUT- 1"
3 ON-18_ LEVER - SWIVEL 20.3LBS. |
4 ON-134 PIN - 4088 |
i ONX-13 LEVEING ROD - DUAL SPRING 84.0 LBS |
5a SN-112 SLOTIED NUT - 1 /2"
COTIER PIN
8 ON-150 TUBE CRUSH SPRING 2.5LBS.
7 OX14 (ON -14) LEVELING SPRING 7.0 LBS.
8 0X%50 BLOCK - RETAINER _ 20.0 LBS.
9 OX15 TUBE FLANGE 18 LBS.




HITCH ASSEMBLY

REF# PART # DESCRIPTION WTAB.
T [o)4 ] . “HA. X :
7 O%10 BODY - TURNBUCRLE T4 (BS. |
3 O 11 BOLT - TURNB "L.H. THRD, 65188 |
L
3 OB CROBS MEMBER - RITCH 460 0LB8. |
5 ON-81 “PIM - AITCH 55 LBS.
] CB13135 BOLT-1 X3 1/Z LG. GR. 5 11088, |
[ LOCK NUT - 1 .88, |
T B8C114128 BOLT-1 14 X12 LG. GR. §
N4 ZEl
[] ON-139 HOBE GUIDE W/ CLAMP 12 LBS.
C8127125 BOLT-VZ X7V LGB GR.5
Wiz TOCK WABHER - /7
N2 NUT-1/2
] O TME DRAW BAR - HITCH, HVY. 250 LBS,
10 OX%-138 HITCH JACK -5000 LBS. (INC. MOUNTING PARTS) 170188
CS588-5 BOLT-5F XF LG GR 5
LWa8 LOCK WASHER - 58
7.7 NUT -58
T OX8 TONGUE SINGLE, HVY 24 LBS,
OX8C TONGUE CLEVIS, HVY. 235 LBS
12 O%128 BOLT - HITCH TONGUE 37188,
Lvw114 LOCK WASHER - 1 /4"
N114 NUT -1 1/4°




OFMX-W SPINDLE ASSEMBLY

i RPO-163 HUB W/ CUPS 10.0LBS. |
2 RPO-147 ING CUP - 0.1LBS.
3 RPO-148 BEARING CONE - OUTER 0.3 LBS.
4 RPO-145 BEARING CUP - INNER 0.2 LBS,
5 RPO-146 BEARING CONE - INNER 0.4 LBS.
8 RPO-144 OUTER SEAL 0.1LBS.
7 FX518 SLIP IN SPINDLE 9.0LBS.
] SNT78F SLOTTED NUT 0.1LBS.
9 RPO-159 SPINDLE WASHER 0.01LBS
10 RPO-151 DUST CAP 0.2 LBS.
11 RPO-168 LUG BOLT- (1/2"NG X1" LG. ) 0.1LBS.
12 NO16-F NUT 8/16" NIA

13 CP3162 COTTER PIN 3/16" X2' LG, N/A
14 F%534 TIRE - 7.60-15, RIB 6 PLY. 24.0 LBS.
15 FX%533 WHEEL 15 X8, 8 (1/2) 23.0 LBS.
16 CS12412-5 BOLT - 1/2" NC. X4 1/2° GR. N/A
17 LN-12 LOCK NUT - 1/2" N/A




OFMW-X GANG ASSEMBLY

REF# PART # DESCRIPTION WTI/LB.
7 N%101-10 /2 GANG ROD - 1 34" Q. 4 BLD. 10 1/2° SPC. 124165 |
N¥%102-10 1 =1 ; T 452 LBS
N1 [} - g 10 1/ SPC. 1.2L
- : L 10 178 SPC. .6 L
NX%105-10 1/2 GANG ROD - 1 3/4" SQ. B BLD 10 /2" SPC. 70 LBS
2 FXSL-108 EXT WASHER - CCV _ 1 /4" SQ 17.0 LBS
3 NX484-10 112 HALF SPOOL - CVX, 13/4" SQ. 10 1/2' SPC 178 LBS
4 NX-B1RS-KIT GNG. BRG. ASSY - 1 3/4" SQ DELUBE 18.4 LBS
a OFNX81-1 3/4 BRG_HOUSING W/(Z) OX-150 BRG. SHIELDS 15.0 LBS.
b RPT-502 BEARING GNG. 50LBS
c RPT1-501 (NX%-80) INSERT - 134" 3Q X2' LG. 16LBS
d RPT-510 RTANINING RING - GNG. BRG. 0.7 LBS
5 NX-B3 HALF SPOOL - CCV, 1 ¥4" SQ. 12" & 10 1/2 SPC. _ 17.8 LBS,
6 NX-82-10 1/2° SPACER SPOOL- 1 4" 5Q. 10 1/2° SPC 38.2 LBS,




GANG WING ASSEMBLY

REF# PART # DESCRIPTION WTI/LB.
1 MW 1-24 CONTROL ARM 36.5LB5
2 MW 1-28 PIN LOCK DOWN 25185
2b CS382125 BOLT-3/8 NC. X2 1/2' LG. GR. 5

W38 LOCK WASHER - 3/
N38 NUT - 3/8"
3 MV 1-23 PIVOT - BRACKET - LOCK DOWN 90LBS
a MW 1-32 LINK - LOCFK. DOWN 105LBS
5 MW 1-29 LOCK DOWN TOGGLE 75LBS
6 MW 1-35 PIN - LOCK DOWN 10LPS
CP5163 COTIERPIN-516" X 3" LG
7 MW 1-34 PIN - LOCK DOWN 10LBS
CP5163 COTIER PIN-5/16" X 3' LG
] MW 1-36 PINLOCK DOWN 10LBS.

CP5163 COTTER PIN - 5/16" X 3" LG




CLEANER ASSEMBLY, FRONT

REF# PART # DESCRIPTION WTI/LB.
i FXSL-230 ~10 1 5OLES
3 FrSL-229 HOLDER - THRASH PLATE 40LBS.
3 CB12112-5 CARRIAGE BOLT-1/Z NC. X111/ 7 LG.GR. & 02LES.

W12 LOCK WASHER - /2" 01LBS.

N12 NUT - 172" 0.1L.B5

a CS58214-5 BOLT-5/8 NC X2 /4" LG. GR.5 03LBS
5 LW58 LOCK WASHER - 5/8" 01LBS
6 N58 NUT - 58" 0.1 LBS
7 OF HX-300-F CLEANER ARM - FRONT (WHEN USING 28" DISC BLADES ONLY) 100 LBS
8 CB381-5 CARRIAGE BOLT-3/8 NC %1" LG GR 5 0.1LBS
LW38 LOCK WASHER -¥8&" 01LBS

N38 NUT /8" 0.1LB5

] OF-309 BLADE CLEANER 20LBS




CLEANER ASSEMBLY, REAR

REF# PART # DESCRIPTION WTI/LB.
i ~ FXSL-230 THRASH PLATE - 10 1/2° SPACING E:ER
] FASL-229 HOLDER - THRASH PLATE 40LBS.
3 CB121125 CA LT-1 R17 2L

W12 LOCK WASHER - 1/2" 01LBS.

N12 NUT - 172 01LBS.

4 CS582145 BOLT-5/8" NC. X2 1/4" LG. GR.5 03LBS
5 LW58 LOCK WASHER - 5/8" 01LBS
6 N58 NUT - 5/8° 01LBS
7 OF HX-300-F CLEANER ARM - FRONT (WHEN USING 28" DISC BLADES ONLY) 10.0 LBS.
B CB381-5 CARRIAGE BOLT-3/68" NC X1 LG. GR 5 01LBS.
Lw3a LOCK WASHER 3/8" 0.1 LBS.

N38 NUT 3/8° 0.1 LBS

OF -308 BLADE CLEANER 20 LBS




| REF# PART # DESCRIPTION WT/LB.

3 TBIE1E CARRICGEBOLT -8 NC X1T.G SR &
LW 28 LOCF WAGHER . 18
38 L
0 CF-3CT-WV AP . CLEAMNER BAR VW.SHIM ,CN CENTER SANGS CHLY
OF-30, ~AP . CLEAMNER BAR - STANDARD
e o534412.5 BOLT- 24 NC <4 42 .G SR &
" LOCK WASHER - 2.4"
M3d NUT - 3id"
12 OF-305 CAF CLEAMER ARM 05LBsS
13 CB1231:2-5 CARRIGE BOLT-1.2°MC » 2 1u2°L3 GR. 5
LWw12 LOCK WASHER - 1/2"
N1Z2 NUT - 1/2¢
14 MWC-1 CLEANER BAR - CENTER GANG |WING_EJI$C] 133' LG
MWC CLEAMER BAR - 4 BLADE ' 3PC 39" .G
MWLC-5 CLEANER BAR - S BLADE 9 SPC 4B" LG
MWCE CLEANER BAR -6 BLADE 9'SPC & LG
MWC-7 CLEAMER BAR - BLADE . 2" 5PC BE" LG
MWC-8 CLEANER BAR - 8 BLADE . @ SPC 6 LG
MWC-9 CLEAMER BAR - 9 BLADE . 9" SPC_ 85" LG
OMC-4 . CLEANER BAR - 4 BLADE 10 1/2" SPC_44.LG
OMNC-5 CLEAMER BAR -5 ﬁLADE 10 V2" SPC 55" LG
OMCH CLEANER BAR -6 BLADE 10 1/Z" SPC. 668" LG
oOMC-7 CLEAMNER BAR -T BLADE . 10 /2" SPC 7T LG
2MC A CLEAMER BAR B BLADE 10 42 SPC 88" LG
OPTIONAL CLEANER ASSY.
OFH-3004-F CLEAMNER ASSY -HVY DTY
QFH-300A-R CLEAMER ASSY -HVY DTY
OFHX-200A-F CLEAMNER ASSY -HVY DTY (USE W/2B" D BLD

OJFHX-3C0A-R “LEAMNER ASSY -HVY DTY USE Wi28" D BLD )




\

®Y o

S
REF# PART # DESCRIPTION WTI/LB.

A. JJ-80 HYD. CYLINDER 3" DIA. X 12" STRK. (W/PINS)

1a. HYDRAULIC HOSE _ CONNECT BOTTOM LEFT OF SEQUENCING VALVE C.
TO LEFT SIDE OF HYRAULIC A.

2a. HYDRAULIC HOSE CONNECT TOP LEFT OF SEQUENCING VALVE C.
TO RIGHT SIDE OF HYRAULIC A

B. MW-1-37 HYD. CYLINDER 2 1/4" DIA. X 4" STRK. ( LOCK CYL.)

1b. HYDRAULIC HOSE  CONNECT BOTTOM RIGHT OF SEQUENCING VALVE C.
TO LEFT SIDE OF HYRAULIC B.

2b. HYDRAULIC HOSE  CONNECT TOP RIGHT OF SEQUENCING VALVE C.

TO RIGHT OF HYRAULIC B.

MW1-97

SEQUENCING VALVE




MW1-38 THROUGH MW1-48

HYDRAULIC ATTATCHMENTS

REF# PART # DESCRIPTION WT/LB.
T FETS FEMAL 17 = 1, =T U5 LES
) FP-FPO0E-8 FEMALE FIPE - FEMALE FIFE 00 U5 LES.
3 PrE00-5 FLOW VALVE CONTROL TS LB
L] FPFPREd FEMALE PIPE - FEMALE FIPE SWIVEL - S TRAIGHT U5 LBS
5 Wi AYORAULIC FIFE - WIRG FOLD 17 172 LS

- AYDRAULIC PIPE - WING FOLD 18 172 LS
W30 AYDRAULIC PIPE - WING FOLD 20" LG
TR AYDRAULIC PIFE - WING FOLD 27 LG
L HAYDRAULIC PIPE -WIRG FOLD R L 2 LG
S Ay . .
W4 HYDRAULIC PIPE - WING FOLD 37 117 LGS
MW1 <45 HYDRAULIC PIPE - WING FOLD 47 LG.
MW 48 HYDRAULIC FIPE - WING FOLD 45° LG
MW1-47 HYDRAULIC PIPE - WING FOLD 74" LG.
MW1-48 HYDRAULIC PIPE - WING FOLD B4" LG
MW -48 HYDRAULIC PIPE - WING FOLD 111" LG

MwW1-97

SEQUENCING VALVE




